

TEST REPORT

NUMBER: LTR21120085A-7

APPLICANT: Katy Sue Designs Ltd.
Unit 6 Holman Court
6 Henry Robson Way
South Shields
NE33 1RL

DATE: 24th January 2022

For the attention of Allison Chatten

SAMPLE DESCRIPTION: Silicone Mould with design – Grey colour

REFERENCE / STYLE NO.: ESP931/HC/200

RETAILER: Not specified

SAMPLE RECEIVED: 13th December 2021

PURCHASE ORDER: TEST-01712a

TEST REQUEST:	CONCLUSION:
According to the test results, the tested components of the submitted sample met the requirements of the following tested parameters under §30 and §31 LFGB :	
<u>Tested parameters</u>	<u>Result</u>
^Specific migration of polycyclic aromatic hydrocarbons	Pass

Tests marked (^) in this report are included in the scope of accreditation of the sub-contractor who performed the test.
Tests marked (*) in this report are not included in our UKAS scope of accreditation.
Tests marked (**) in this report are not included in the scope of accreditation of the sub-contractor who performed the test.
Opinions, interpretations and comments expressed herein are outside the scope of accreditation.



GEORGE HALL
QHSE MANAGER



TEST REPORT

NUMBER: LTR21120085A-7

Specific Migration of Polycyclic Aromatic Hydrocarbons (PAHs)

Test Standard : By Gas Chromatographic - Mass Spectrometry (GC/MS) analysis.

Test results :

Compound	Result (mg/kg)	Requirement
	(1)	
Naphthalene	ND	0.01
Acenaphthylene	ND	0.01
Acenaphthene	ND	0.01
Fluorene	ND	0.01
Phenanthrene	ND	0.01
Anthracene	ND	0.01
Fluoranthene	ND	0.01
Pyrene	ND	0.01
Chrysene	ND	0.01
Benzo[a]anthracene	ND	0.01
Benzo[b]fluoranthene	ND	0.01
Benzo[j]fluoranthene	ND	0.01
Benzo[k]fluoranthene	ND	0.01
Benzo[a]pyrene	ND	0.01
Benzo[e]pyrene	ND	0.01
Dibenzo[a,h]anthracene	ND	0.01
Indeno[1,2,3-cd]pyrene	ND	0.01
Benzo[ghi]perylene	ND	0.01

Remarks : Detection limit = 0.01 mg/kg
mg/kg = milligram per kilogram

Component no.	Component description	Location	Material type
1.	Grey silicone	Mould	Silicone

Date of Testing: 23rd December 2021 – 5th January 2022



TEST REPORT

NUMBER: LTR21120085A-7



END OF REPORT

This report is made solely on the basis of your instructions and/or information and materials supplied by you and all results relate only to the sample tested. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.